

# FireSilx Artificial Foliage

## BS EN 1021-1&2: 2006

### Certification

Test: U.S CFR Title 16 Part 1500.3

Description: Assessment of the ignitability of materials

Sample: FireSilx Fabric Material

Date Tested: 15 December 2015

Result: Passed

County of Classification: UK & Europe

Test Report No: FR018

Mark Nesbitt



Managing Director



Fire retardant properties of all FireSilx products are guaranteed for life